Elsevier Editorial System(tm) for Science of
the Total Environment
Manuscript Draft

Manuscript Number: STOTEN-D-17-03385R2

Title: Contributions of combined sewer overflows and treated effluents to
the bacterial load released into a coastal area

Article Type: Research Paper

Keywords: Coastal area; combined sewer overflow; E. coli; Enterococci;
wastewater management and treatment; wastewater treatment plant effluent.

Corresponding Author: Professor Paola Verlicchi, Ph.D.
Corresponding Author's Institution: University of Ferrara

First Author: Mustafa Al Aukidy, PhD

Order of Authors: Mustafa Al Aukidy, PhD; Paola Verlicchi, Ph.D.

Abstract: The impact of combined sewer overflow (CSO) on the receiving
[...]
As reported in literature, there is a great inter-event and intra-event variation in the concentration of
microorganisms in CSO depending on catchment characteristics, rainfall/runoff duration and intensity,
stormwater quality, climate characteristics (namely air and water temperature), and the number of dry
days before the event. The sources of bacteria in stormwater runoff are attributed to the presence of

debris, human activities and animal feces in urbanized areas, and to wildlife feces, recreational activities

and soil and vegetation in low-imperviousness surfaces (Galfi et al., 2016a).

Figure 8.

Figure 9.

Figure 10.

15



527

528
529
530
531
532
533
534
535
536
537
538
539
540
541
542
543
544
545
546
547
548
549
550
551
552
553
554
555
556

557

558
559
560

3.2.2 Event mean concentration

Most studies have presented and compared results on the basis of the Event Mean Concentration (EMC)
(Madoux-Humery et al., 2015; Hathaway and Hunt, 2010). This parameter provides a macro-snapshot of
the event under study, but does not consider the dynamics of microbial concentrations during the event.
Tables S5 and S6 report the estimated EMC for each event and each outfall for E. coli and Enterococci
respectively, whereas Figures 11 and 12 show the curves of EMC, for all the observed CSO events, versus
the corresponding event mean flowrate EMF, for each CSO outfall.

It emerges that EMCs ranged from 5.45 x 10 to 9.69 x 10° MPN/100 mL for E. coli and from 7.56 x 10° to
6.58 x 10° MPN/100 mL for Enterococci.

EMCs of E. coli in all CSO outfalls were mostly in the range of 10° MPN/100 mL, with the exception of two
events (July 30™ at S6 and S8 and August 3™ at S6), where considerably lower EMC values were observed
because the water managing body decided to disinfect this stream as it will be discussed later. by-meansof
peraceticacid-before-itsreleaseinte-thesurface-waterchannel. A similar pattern was also observed for the
Enterococci but with one order of magnitude less.

With regard to literature data, we found that EMCs of E. coli were one order of magnitude lower than EMCs
found by Madoux-Houmery et al.(2015).

In Figures 11 and 12, the interpolating line of the data regarding MD outfall has a slightly positive slope for
both E. coli and Enterococci. The low value of R> means that, on the basis of the collected data, the
correlation is not clear. On the contrary, Hathaway and Hunt (2011) and Dickenson and Sansalone (2012)
found a good correlation (slope < 1) between bacteria concentration and flow rate, indicating that there is
a contribution of a less concentrated water stream (i.e. stormwater) to the total load of both bacteria
(dilution effect). They found that the content of E. coli in stormwater was 2 orders of magnitude lower than
in raw wastewater.

With regard to the other monitored CSO outfalls, due to the low quantity of data, concentration-discharge

slopes were not considered.

Figure 11.

Figure 12.

3.3 Discharged bacterial load - Contribution of occasional and continuous points

The total discharged load of E. coli and Enterococci from each CSO outfall and the WWTP has been
calculated and depicted in Figure 13 on a monthly basis in absolute terms (as the amount discharged from

each point, see rectangles), and as a percentage of the discharged load with respect to the total load

16



561
562
563
564
565
566
567
568
569
570
571
572
573
574
575
576

discharged into the receiving water body (see bold lines). The contribution of each point and the main
sources in each month are immediately evident.

With regard to E. coli, the highest discharged amount in all months was due to MD outfall, with loads of 2.5
x 10* 8.6 x 10*, 4.2 x 10", 9.4 x 10" MPN/month from June to September. The second source varied: S6
in June and July, WWTP effluent in August and S14 in September.

With regard to Enterococci, the main contribution was due to S6 in June and September and to MD in July
and August, followed by WWTP effluent in June and August, S8 in July, and MD in September.

The differences between the monthly load emitted by the main two sources were extremely high in August
for E. coli and high in June for E. coli and Enterococci. In the other cases, the differences were quite modest.
Although the water flow discharged from CSO outfalls (Fig. 2) is much lower than that discharged from the
WWTP into surface water (9% in June, 17% in July, 2% in August and 5% in September), the discharged load
of bacteria from these points is consistently higher throughout the studied period (Fig. 13): on a monthly

basis, they contribute more than 90 % for E. coli and more than 77 % on average for Enterocci.

Figure 13.

17



596
597
598
599
600
601
602
603
604
605
606
607
608
609
610
611
612
613
614
615
616
617
618

619
620
621
622
623
624
625
626
627
628
629
630

3.5 Fate of the released fecal indicator bacteria in the water environment

Once E. coli and Enterococci are released in the water environment (channels and then the Adriatic Sea)
their elimination/survival is strictly correlated to the receiving water characteristics (mainly temperature,
turbidity, salinity, residence time in the channel) and the environmental conditions (namely sunlight hours,
UV irradiation, sunny/cloudy weather conditions). In addition the tide may also affect bacteria elimination
processes. Enterococci can generally survive longer than E. coli in water (Byappanahalli et al., 2012). A brief
presentation of the influence af the cited parameters is reported in Table 3 and an interesting discussion on
their influence on the microbiological quality of the sea in all the Spanish beaches and in a Lake Michigan

swimming beach are reported in Aragonés et al. (2016) and in Whitman et al. (2004) respectively.

Table 3

18



631
632
633
634
635
636
637
638
639
640
641
642
643
644
645
646

647

648
649
650
651
652
653
654
655
656
657
658
659
660
661
662
663
664
665

With regard to the study area, the channels receiving overflows are characterized by a turbidity equal to
40-90 mg/L SiO, in laminar dry weather conditions and much higher after rain events, due to the induced
turbulence leading to re-supspension of settled material. The water depth in these channels is between 2.5
and 4 m and water temperature after rainfall events in summer is between 17°C and 20 °C. The distance
between the overflow release points and the Adriatic Sea varies between 1.26 km and 6.1 km. Assuming a
water speed in the channels of 0.4 m/s, the residence time varies between 0.88 h and 4.2 h.

In this short period of time, in case of overflow, fecal bacteria elimination from the outfall release points to
the final receiver (the Sea) is modest. In fact, after rainfall events, the sky is generally cloudy and thus the
solar radiation is not able to efficienctly remove these microorganisms, even if there are many sunlight
hours (from 15 h in June to 12 h in September). Moreover, water turbidity hinders light penetration. The
really modest natural attenuation of the exceptionally high load/concentration of microorganisms released
after an intense rainfall event in the channels is demonstrated by the fact that during each summer, soon
after intense rain events, in the beaches near the immission of these channels in the Adriatic Sea, bathing is
prohibited as bacteriological standards in sea water are exceeded. Unfortunately this is happening in many

other coastal towns in Italy.

3.6 (CSO management and treatment

In order to reduce and attenuate the pollutant load of intermittent CSOs in the receiving water body,
correct management and treatment should be adopted.

Enlargement of the existing sewer network is possible but extremely expensive due to the wide extension
of the sewer network and the necessary upgrading of the receiving WWTP in terms of an increment of the
nominal hydraulic capacity and upgrading of the existing treatment capacity.

Lessons learned from recent experiences show that in combined sewer networks, adequate measures refer
to a dedicated treatment of the occasional overflow rate. They must guarantee a high level of removal of
suspended solids and bacteria and that in the vicinity of swimming beaches disinfection becomes a
necessity.

Recently, technologies and/or treatment trains were tested in pilot and full scale plants. Of these, the most
promising seem to be:

- chemical pre-treatments prior to UV disinfection. Investigations were carried out for alum
(Al,(S0,)3;#12H,0), ferric chloride (FeCls) and cationic polymers. Higher UV light transmission (UVT)
and suspended solid removal were observed with alum (20 mg/L increased the UVT of the raw CSO
from 30 to 60% after settling; a dose of 100 mg/L of alum maximized UVT that reached
approximately 85%). Flocculation, although not increasing UVT did improve the removal of total
suspended solids. Cationic polymers worked quickly, compared to metal coagulants, but reached a

maximum UVT of 60 % (Gibson et al., 2016).

19



666
667
668
669
670
671
672
673
674
675
676
677
678
679
680
681
682
683
684
685
686
687
688
689
690
691
692
693
694
695
696

697

698
699
700

Interesting results have been achieved by treating CSO in a ballasted flocculation unit (BFU), that is
a compartment employing microsand in order to favor bloc formation acting as a ballast agent,
thus reducing hydraulic retention time and increasing the nominal overflow rate (Gasperi et al.,
2012). The full scale BFU unit, equipped at the Seine Aval WWTP near Paris, showed that the
treatment seems to be less sensitive to the influent concentration fluctuations and hydraulic peak
load than to the control and adjustments of chemical doses and sand injection;

- vegetated and unvegetated horizontal subsurface flow beds as discussed by Pisoeiro et al. (2016).
In a bed (size: 55.5 cm long, 36.1 cm wide and 40 cm high; filling material (35 cm height): 4-8 mm,
30 % porosity) fed with CSO (Enterococci concentration was on average 1,15 x 10° MPN/100 mL
(standard deviation 8.21 10°), TSS 120 mg/L (standard deviation 48) and COD 233 mg/L (standard
deviation 53)), with a hydraulic retention time of 1 d and 7 days, an average removal rate was
found of 90-100 % for TSS, 60-90 % for COD and 2-6 log units for Enterococci; most of TSS and
bacteria were removed in the first 24 hours. Moreover, plant species (Phragmites australis ) did not
influence the removal of TSS and bacteria;

- peracetic acid (PAA) disinfection: it was found that PAA concentration in the range of 5 - 15 mg/L
and contact times from 2 to 10 mins are able to reduce the E. coli concentration from 10°-
10°MPN/100 mL to below the limits posed by the Kentucky Administrative Regulation (KAR 2012) of
240 MPN/100 mL for the instantaneous samples and 130 MPN/100 mL for the geometric mean of
samples taken over a 30-day period (see Table S2 in the Supplementary Data section) (Coyle et al.,
2014);

- performic acid (PFA) disinfection: investigations on the disinfection of CSO using PFA in a sea-outfall
pipe of a large WWTP in Copenaghen showed a removal of 1-3.5 log units for E. coli and 1.0-2.44
log removal for Enterococci at doses ranging in the interval 1-8 mg/L (Chhetry et al. 2015). These
results, although interesting, are still at an early stage of development. (Chhetry et al., 2014).

On the basis of these findings and the characteristics of the area under study, attenuation measures have
recently been discussed - in order to reduce the impact of the intermittent CSOs of the Comacchio area in
the Adriatic Sea, the Local Water Management Body has planned to build a specific treatment plant for the
MD CSO, consisting of a sedimentation tank (for the removal of suspended solids) and of a PAA disinfection
step for a maximum flow rate of 350 L/s. This should guarantee respect of the Italian limits for bathing on

beaches.

4 Conclusions

The analysis of the pollutant loads discharged by intermittent CSO outfalls compared to those released by
the local WWTP highlights that although the CSO water volume is much lower than that released by the

WWTP, the CSO microbiological load is much higher than that of the WWTP, particularly during periods of

20



701
702
703
704
705
706
707
708
709
710
711
712
713

714

715
716

717

718
719
720
721
722

723

724
725
726
727
728
729
730
731
732
733
734

heavy rain in the summer. Once the overflow is released into the surface water network, auto-purification
processes take place in the receiving system. Among these, UV irradiation is very effective in removing
microorganisms in water environment. But after an intense rain event, this effect is modest due to different
reasons: UV irradiation cannot well penetrate in water due to water turbidity and UV intensity is reduced
by cloudy weather conditions. Moreover, released microorganisms stay 1-4.9 h in the channels before
reaching the Sea and this period is not sufficient to guarantee a good removal under sunlight conditions.
This fact could have an immediate acute negative impact on the quality of the receiving water body, and in
the worst case scenario could lead to the prohibition of bathing as bacteriological limits in sea water are
exceeded. Unfortunately, these events have frequently occurred during previous summer seasons in most
of the Italian coastal area. The case study highlights that a correct measure could be disinfection for the
effluent for the most critical CSO outfall in terms of discharged microbial load. This would greatly reduce

the risk of compromising quality in recreational areas, mainly with regard to bathing.

5 Additional materials

Supplementary data to this article can be found at: ....

Acknowledgments

This study was financially supported by the Ferrara University fund for research FARB-2014 (Fondo di
Ateneo per la Ricerca - Attivita di Base). The Authors want to thank Engineer Carlo Bariani from CADF, the
Local Water Cycle Management Board, for providing data referring to the study area and all the discussions

in data processing, Engineer Margherita Malavasi and Engineer Elena Zambello for data acquisition.

References

American Public Health Association (APHA), American Water Work Association (AWWA) and Water
Environment Federation (WEF). Standard Methods for the Examination of Water and Wastewater, 20"
Edition, 1998. Washington DC, USA.

Aragonés L, Lopez |, Palazdn A, Lépez-Ubeda R, Garcia C. Evaluation of the quality of coastal bathing waters
in Spain through fecal bacteria Escherichia coli and Enterococcus. Sci Total Environ 2016;566-567:288-
97.

Arnone RD, Walling JP, Evaluating Cryptosporidium and Giardia concentrations in combined sewer
overflow, ] Water Health. 2006;4(2):157-65

Bach PM, McCarthy DT, Deletic A. Redefining the stormwater first flush phenomenon. Water Res
2010;44(8):2487-98.

Barco J, Papiri S, Stenstrom MK. First flush in a combined sewer system. Chemosphere 2008;71(5):827-33.

21



735
736
737
738
739
740
741
742
743
744
745
746
747
748
749
750
751
752
753
754
755
756
757
758
759
760
761
762
763
764
765
766
767
768
769

Bathing Water Committee, 2009. Bathing Water Profiles: Best Practice and Guidance. European
Environment Agency (EC DG ENV 2009 URL: http://ec.europa.eu/environment/water/water-
bathing/pdf/profiles dec 2009.pdf).

Buerge ), Poiger T, Muller MD, Buser HR. Combined Sewer Overflows to Surface Waters Detected by the
Anthropogenic Marker Caffeine. Environ Sci Technol 2006;40(13):4096-4102, doi:10.1021/es052553lI

Burton GA, Pitt RE. Stormwater Effects Handbook: A Toolbox for Watershed Managers, Scientists and
Engineers. Lewis Publishers, Boca Raton. 2002

Byappanahalli MN, Nevers MB, Korajkic A, Staley ZR, Harwood VJ. Enterococci in the environment.
Microbiol. Mol. Biol. Rev. 2012;76 (4), 685-706.

CADF, Piano di campionamento delle acque interne in prossimita del litorale Comacchiese, Report 2013,

available at the web site: http://www.cadf.it/pdf/balneaz settott2013.pdf (in /talian, last access May

2017).

Campos CJA, Avant J, Lowther J, Till D, Lees DN. Human Norovirus in untreated sewage and effluents from
primary, secondary and tertiary treatment processes. Water Res 2016; 103:224-32.